



www.prolamsa.com

CERTIFICADO DE CALIDAD / MILL TEST REPORT

CLIENTE / SOLD TO	DESTINATARIO/SHIP TO	FACTURA/INVOICE
Aceromex, S.A. de C.V. Carretera Monterrey - Laredo Km. 27 S/C Cienega de Flores NL C.P.65590	Aceromex, S.A. de C.V. Carretera Monterrey - Laredo Km. 27 S/C Cienega de Flores NL C.P. 65590	210500
		FECHA/DATE
		06/05/2014

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	CODIGO/ CODE	DESCRIPCION DEL MATERIAL/ MATERIAL DESCRIPTION	LONGITUD/ LENGTH	%C	%Mn	%P	%S	%Si
4500101191	10123360-20	0008958290	0009362730	306202	CUAD# 2.000### 0.2500 CGBSDPR STK# 6.096	6096 mm	0.0650	0.6600	0.0080	0.0090	
4500101555	10123816-10	0008958290	0009362652	306202	CUAD# 2.000### 0.2500 CGBSDPR STK# 6.096	6096 mm	0.0650	0.6600	0.0080	0.0090	
4500101555	10123816-10	0008958290	0009362797	306202	CUAD# 2.000### 0.2500 CGBSDPR STK# 6.096	6096 mm	0.0650	0.6600	0.0080	0.0090	
4500101555	10123816-10	0008958290	0009362721	306202	CUAD# 2.000### 0.2500 CGBSDPR STK# 6.096	6096 mm	0.0650	0.6600	0.0080	0.0090	
4500101555	10123816-10	0008887648	0009361824	306202	CUAD# 2.000### 0.2500 CGBSDPR STK# 6.096	6096 mm	0.0897	0.3223	0.0093	0.0121	0.0054
4500101555	10123816-10	0008887648	0009361831	306202	CUAD# 2.000### 0.2500 CGBSDPR STK# 6.096	6096 mm	0.0897	0.3223	0.0093	0.0121	0.0054
4500101847	10124196-160	0008887648	0009361828	306202	CUAD# 2.000### 0.2500 CGBSDPR STK# 6.096	6096 mm	0.0897	0.3223	0.0093	0.0121	0.0054
4500101847	10124196-160	0009100255	0009361815	306202	CUAD# 2.000### 0.2500 CGBSDPR STK# 6.096	6096 mm	0.1757	0.8346	0.0152	0.0034	0.1198
4500101847	10124196-160	0008887648	0009361893	306202	CUAD# 2.000### 0.2500 CGBSDPR STK# 6.096	6096 mm	0.0897	0.3223	0.0093	0.0121	0.0054
4500101847	10124196-160	0008887648	0009361917	306202	CUAD# 2.000### 0.2500 CGBSDPR STK# 6.096	6096 mm	0.0897	0.3223	0.0093	0.0121	0.0054
4500101847	10124196-160	0008887648	0009361863	306202	CUAD# 2.000### 0.2500 CGBSDPR STK# 6.096	6096 mm	0.0897	0.3223	0.0093	0.0121	0.0054
4500103987	10126360-20	0009170216	0009360273	300353	CUAD 4.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.0640	0.6940	0.0119	0.0036	
4500103987	10126360-20	0008966934	0009360778	300353	CUAD 4.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1100	0.3780	0.0120	0.0130	
4500103987	10126360-20	0009123534	0009272125	300353	CUAD 4.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.0951	0.3348	0.0167	0.0142	0.0070

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	PROPIEDADES FISICAS/ MECHANICAL PROPERTIES				ESTANDAR/ STANDAR	COLADA/ HEAT	HECHO / MADE
				DUREZA/ (HRB)	TENSION/ TENSILE (ksi)	CEDECENCIA/ YIELD (ksi)	ELONGACION/ ELONGATION(%)			
4500101191	10123360-20	0008958290	0009362730	75	62	52	26	A500 Grado B	371772	Made in Mexico
4500101555	10123816-10	0008958290	0009362652	75	62	52	26	A500 Grado B	371772	Made in Mexico
4500101555	10123816-10	0008958290	0009362797	75	62	52	26	A500 Grado B	371772	Made in Mexico
4500101555	10123816-10	0008958290	0009362721	75	62	52	26	A500 Grado B	371772	Made in Mexico
4500101555	10123816-10	0008887648	0009361824	75	62	52	26	A500 Grado B	241901	Made in Mexico
4500101555	10123816-10	0008887648	0009361831	75	62	52	26	A500 Grado B	241901	Made in Mexico
4500101847	10124196-160	0008887648	0009361828	75	62	52	26	A500 Grado B	241901	Made in Mexico
4500101847	10124196-160	0009100255	0009361815	75	62	52	26	A500 Grado B	243652	Made in Mexico
4500101847	10124196-160	0008887648	0009361893	75	62	52	26	A500 Grado B	241901	Made in Mexico
4500101847	10124196-160	0008887648	0009361917	75	62	52	26	A500 Grado B	241901	Made in Mexico
4500101847	10124196-160	0008887648	0009361863	75	62	52	26	A500 Grado B	241901	Made in Mexico
4500103987	10126360-20	0009170216	0009360273	75	62	52	26	A500 Grado B	67717	Made in Mexico
4500103987	10126360-20	0008966934	0009360778	75	62	52	26	A500 Grado B	L6388	Made in Mexico
4500103987	10126360-20	0009123534	0009272125	79	64	54	29	A500 Grado B	143975	Made in Mexico



www.prolamsa.com

CERTIFICADO DE CALIDAD / MILL TEST REPORT

CLIENTE / SOLD TO	DESTINATARIO/SHIP TO	FACTURA/INVOICE
Aceromex, S.A. de C.V. Carretera Monterrey - Laredo Km. 27 S/C Cienega de Flores NL C.P.65590	Aceromex, S.A. de C.V. Carretera Monterrey - Laredo Km. 27 S/C Cienega de Flores NL C.P. 65590	210500
		FECHA/DATE
		06/05/2014

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	CODIGO/ CODE	DESCRIPCIÓN DEL MATERIAL/ MATERIAL DESCRIPTION	LONGITUD/ LENGTH	ANALISIS				
							%C	%Mn	%P	%S	%Si
4500103987	10126360-20	0009123534	0009272122	300353	CUAD 4.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.0951	0.3348	0.0167	0.0142	0.0070
4500103987	10126360-20	0008966934	0009360764	300353	CUAD 4.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1100	0.3780	0.0120	0.0130	
4500103987	10126360-20	0008966934	0009360759	300353	CUAD 4.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1100	0.3780	0.0120	0.0130	
4500103987	10126360-20	0008966934	0009360781	300353	CUAD 4.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1100	0.3780	0.0120	0.0130	
4500103987	10126360-20	0008966934	0009360776	300353	CUAD 4.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1100	0.3780	0.0120	0.0130	

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	PROPIEDADES FISICAS/ MECHANICAL			PROPERTIES	ESTANDAR/ STANDAR	COLADA/ HEAT	HECHO / MADE
				DUREZA/ (HRB)	TENSION/ TENSILE (ksi)	CEDENCIA/ YIELD (ksi)	ELONGACION/ ELONGATION(%)			
4500103987	10126360-20	0009123534	0009272122	79	64	54	29	A500 Grado B	143975	Made in Mexico
4500103987	10126360-20	0008966934	0009360764	79	64	54	29	A500 Grado B	L6388	Made in Mexico
4500103987	10126360-20	0008966934	0009360759	79	64	54	29	A500 Grado B	L6388	Made in Mexico
4500103987	10126360-20	0008966934	0009360781	79	64	54	29	A500 Grado B	L6388	Made in Mexico
4500103987	10126360-20	0008966934	0009360776	79	64	54	29	A500 Grado B	L6388	Made in Mexico